EXHIBIT A

Contested Case Petition
Regarding NPDES
Permit No. NC0026123



EXHIBIT A
To City of Asheboro Contested Case Petition Regarding NPDES Permit No.
NC0026123

1. Respondent North Carolina Department of Environmental Quality Division
of Water Resources (“DEQ” or “Respondent™), through a delegation of authority by the
Environmental Management Commission (“EMC), issued to Petitioner City of Asheboro
(“Asheboro” or “Petitioner”) a final NPDES Permit Renewal for Permit NC0026123 (the
“Permit”) on or about August 21, 2023. The Permit (with cover letter and attachments) is
attached hereto as Exhibit A-1, along with DEQ’s Fact Sheet (Exhibit A-2) and Hearing
Officer Report (Exhibit A-3) for the Permit.
[...]
monitoring has been added to the permit [See A(1.)]. The Permittees’ instream sampling
requirements for these parameters are provisionally waived as long as the Permittec is a member
of the Upper Cape Fear River Basin Association (UCFRBA).

« The Division is implementing dissolved metals standards in all permits, per the 2016 revisions to
State water quality standards. As such, the NPDES Permitting Unit will need site-specific effluent
hardness data for each facility monitoring these metals in order to calculate permit limitations.
Effluent hardness sampling has been added to the permit at a monitoring frequency of quarterly
[See A.(1.)].

* Some of the wording has changed in Special Condition A.(2)), Chronic Toxicity Permit Limit,
please review each paragraph carefully.

» Special Condition A.(3.) has been modified to include 2™ species Toxicity Testing Requirements
for municipal permit renewals per Federal Regulations [40 CFR 122.21(j)(5)] have been added.

* A notation was made conceming the Electronic Reporting Rule - NPDES Electronic Reporting
Rule _ Phase 2 Extension. EPA extended the Phase 2 deadline to December 21 . 2025,

Mol Carolust Depastinen: o Envirominenial Crslinn | DR e of Water Resomees

c ;D E Q )! FI% Nonh Salishury Stieer b Lol b Madd Savve Corser | Palensls, Narti Caristing 276501611
i
g?_'z'li Ao A Fi5T WD
J.s!?—!ﬂ& v WiV THT vk



DocuSight Envelope ID: 79B804D3-288D-4633-9873-0ADBS67EAAID

¢ Federal regulations require electronic submittal of all discharge monitoring reports (DMRs) and
program reports. The requirement to continue reporting discharge monitoring data electronically
using the NC DWR's Electronic Discharge Menitoring Report (eDMR) internet application has
been added to your NPDES permit [See Special Condition A(10.)].
*  Parameter codes have been added to the Effluent Limitations and Monitoring Requirements [ See
A1)
Regulatory citations have been added to the permit. If any parts, measurement frequencies or sampling
requirements contained in this permit are unacceptable to you, you have the right to an adjudicatory hearing
upon written request within thirty (30) days following receipt of this letter. This request must be in the
form of a written petition, conforming to Chapter 150B of the North Carolina General Statutes, and filed
with the Office of Administrative Hearings (6714 Mail Service Center, Raleigh, North Carolina 27699-
6714). Unless such demand is made, this decision shall be final and binding.

Pretreatment updates in response to NPDES permit renewal:
¢ On March 29, 2024, 180 days after the effective date of this NPDES permit renewal, the City is
requircd to submit to the Division a written technical evaluation of the need to revise local limits
(i.e., an updated IWS/HWA-AT/L-STMP, or documentation of why is not needed). This action
may include revising, updating, or adding to the list of SIUs regardless of timeframe.
©  Submit the updated Long-Term Monitoring Plan ( LTMP)

= [f there are new industries within the service area, submit an updated Industrial
Waste Survey (IWS)

* Review pollutants of concern (POCs) and update the LTMP to reflect pollutants
in industrial user permits (IUPs) and sludge management permit.

* Add quarterly monitoring for PFAS chemicals to the LTMP and all IUPs, to
become effective six months after EPA publishes a 40 CFR Part 136 Method for
wastewater in the Federal Register.

© As part of the local limits assessment, please submit the updated Headworks Analysis
(HWA).

The NPDES standard conditions (Parts 11, 11, and IV} are the same as in your current permit except that
agency and division names have been updated. The latest version is available at hitps://bit.Iy/3kSNFaL and
can be viewed oaline or downloaded as a PDF file.

Please note that this permit is not transferable except after notice to the Division. The Division may require
modification or revocation and reissuance of the permit. This permit does not affect the legal requirements
to obtain other permits which may be required by the Division of Water Resources or any other Federal,
State, or Local governmental regulations.

If you have any questions concemning this permit, please contact Nick Coco at (919) 707-3609 or via email
at nick.coco@deq.nc.gov.

Sincerele(,
DncuSIgneﬂ Y.

~HAB15ARN426A6486. =
Jor Richard E. Rogers, Jr., Director

Division of Water Resources, NCDEQ

Hardcopy: NPDES Files
Central Files
Ecopy: US EPA Region 4
DWR/Winston-Salem Regional Office/Water Quality/Lon Snider, Jenny Graznak

LCosystems Branch/Mark Vander Borgh
St Liarolma Depuriment of Environmenti) Owlin | Divmion of Water Resotrees
D E Q:E’ - S Nunth Salishury Seet | o1 ) Mol Sepviee Ceey | Padesipht, North Canaling 276991411
ey ‘;v 919 767,90



DocuSigh Envelope ID: 79880403-28BD-4633-9873-0ADBE67EAADD

DWR/Aquatic Toxicology Branch/Cindy Moore

DWR/Municipal Permitting Unit/Keyes McGee

DWR/Public Water Supply/Eric Hudson, Ben Kirby

City of Asheboro/Sarah Laughlin, Mike Wiseman, Judy Smiith

Southern Environmental Law Center/Hannah Nelson

Fayetteville Public Works Commission/Mick Noland

Cape Fear Public Utility Authority/Kenneth Waldroup

Brooks Pierce/Alex Elkan and George House

Cranfill Sumner/Patrick Mincey, Robert El-Jaouhari and Elizabeth Stephens

VI 0T S

a Nonih Carolima Dipirtment of Envizonnasiul Quality | Duision af Wator Resotress
D ?» F12 North Sabishiy Stear 1 inl) Mait Senvce Cemter | Raleigh, Norh Coroling 27600, 161
REATH — 4
Bl m-v



DocuSigh Envelope ID: 79B804D3-28BD-4633-9873-0ADBBE7EAACD
Permit NC0026123

STATE OF NORTH CAROLINA
DEPARTMENT OF ENVIRONMENTAL QUALITY
DIVISION OF WATER RESQURCES

PERMIT

TO DISCHARGE WASTEWATER UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of North Carolina General Statute 143-215.1, other lawful standards and
regulations promulgated and adopted by the North Carolina Environmental Management Commission, and the
~ Federal Water Pollution Control Act. as amended, the

City of Asheboro

is hereby authorized to discharge wastewater from a facility located at the

Asheboro WWTP
1032 Bonkemeyer Drive
Asheboro
Randolph County

to receiving waters designated as Hasketts Creek in the Cape Fear River Basin

in accordance with the effluent limitations, monitoring requirements, and other applicable conditions set forth in
Parts I, II, 111, and IV hereof,

This permit shall become effective............ October 1, 2023.

This permit and authorization to discharge shall expire at midnight on .o September 30, 2028.

Signed this day ................. August 21, 2023,

o

for Richard E. Rogers, Jr., Director
Division of Water Resources
By Authority of the Environmental Management Commission

Page 1 of 13



DocuSighi Envelope ID: 79B804D3-28BD-4633-9873-0ADB867EAACD

Permit NC0026123

SUPPLEMENT TO PERMIT COVER SHEET

All previous NPDES Permits issued to this Jacility, whether for operation or discharge are hereby revoked. As of
this permit issuance, any previously issued permit bearing this number is no longer effective. Therefore, the
exclusive authority to operate and discharge from this Jacility arises under the permit conditions, requirentents,
terms, and provisions included herein.

City of Asheboro

is hereby authorized to:

1. Continue to operate and maintain Asheboro WWTP, an existing 9.0 MGD facility consisting of the following
components:

Influent pump station with automatic bar screens and grit removal

Influent ultrasonic flow meter

Influent composite sampler

Flow splitter box #1

Seven (7) primary clarifiers; one (1) circular rated for 3.0 MGD, six (6) rectangular rated 1.0 MGD each
Trickling filter mixing/transfer pump basin

Three (3) trickling filters, 140 feet diameter

Recirculation box/valve vault and circulation pump basin #1

Four (4) secondary clarifiers; 27,024 cu. ft. each

Recirculation pump basin #2

Nitrification mixing/transfer pump basin

Flow splitter box #2

Two (2) nitrification basins with mixing basin and blowers: 2.000,000 gallons each
Flow splitter box #3

Magnesium hydroxide chemical addition system

Three (3) final clarifiers; 70,333 cu. ft. each

Polymer chemical addition system

One (1) Parkson Dynasand continuous flow tertiary filter

Chlorine contact chamber with sodium hypochlorite addition for disinfection
Sodium bisulfite addition for dechlorination

Effluent flow meter

Effluent composite sampler

Cascade aeration basin

Two (2) sludge digesters; 401,900 gallons each

Drying beds, 105 f. x 450 ft. total

Sludge dewatering presses, thickener tanks, lime stabilization system, and solids storage
Standby power generation

2. Discharge from said treatment works at the location specified on the attached map via Outfall 001 into
Hasketts Creek, classified C waters in the Cape Fear River Basin.

Page 2 of 13



* DocuSigh Enveiope 1D: 79B804D3-28BD-4633-9873-0ADBRS7EAACD

A.(1.) EFFLUENT LIMITATIONS AND MONITORING RE

PARTI

[1I5ANCAC 02B .0400 et seq., 15A NCACO02B .0500 et seq.] Grade TV
Biological Water Pollution Control System [15A NCAC 08G .0302]

Permit NC0026123

QUIREMENTS [9.0 MGD]

{a.) During the period beginning on the effective date of the permit and Jasting until permit expiration, the
permittee is authorized to discharge treated municipal and industrial wastewater from Qutfall 001. Such
discharges shall be limited and monitored’ by the permittee as specified below:

EFFLUENT LIMITS MONITORING REQUIREMENTS
BARAMETER Monthly Weekly Daily Mecasurement Sample Sample
Parameter Code Average Average | Maximum | Freguency Type Logation?

Flow 50050 9.0 MGD Continuous Recording forE
(pr 'r) ‘l’_ ‘é‘ft ff"c ’ coite | S0mgl | 7.5mgL 2Week' | Composite | land E
35:, l\) ]5.‘;‘2:[_ .’;Ol",C ) CO310 | 10.0 mg/l 15.0 mg/L 2/ Week* Composite land E
Total Suspended Solids’ CO330 | 36.0 mg/L 45.0 mg/t. 2/Week* Composite land E
Ef:;"r ";S"'Ect - €o610 | (Omgl | 30mgl 2Week® | Composite E
‘N\f;’““: T‘Mur 1 co61n | 18mgt | S4mgl 2Week' | Composite E
{g‘fj;f;f‘tﬁ:]’;m 31616 | 200100 mL | 4007100 mL 2/Week! Grab E
Dissolved Oxygen 00304 Daily Average > 6.0 mg/L Daily Grab E
pH L= Betwaen 6.0 and 9.0 Standard Units Daily Grab E
Temperature (“C) oot Monitor and Repont Daily Grab E
Total Residual Chiorine ¥ 50060 | 17 ugil Daily Grab E
Conductivity (pmhos/cm) 00094 Monitor and Report Daily Grab E
Total Phosphorus (mg/L} COs65 Monitor and Report Monthiy Caomposite E
TKN {mg/L) 0nG23 Monitor and Repurt Monthly Camposite E
NO»-N+ NO2-N (mgiL} 0530 Moniter and Report Monthly Composite E
Total Nitrogen ® (mg/L) Coann Monitor and Report Monthly Calculated E
Totl Copper (pg/L) o142 Monitor and Report Quarterly Composite E
Dibromochloromethane (ug/L) 32705 Monitor and Repon Quarterly Grab E
Chlorides™ (mg/L) 00940 Menitor and Report Quarterly Composite E
Total Selenium (ug/L) 0il47 Maonitor and Report Quarterly Composite E
Total Silver® MInF7 | 0.06 pg/l 2.4 ug/L Monthly Composite E
Bromodichloromethane IR693 31.6 g/l Monthly Grab E
1. 4-Dioxane
Phase | Interim Limits? ¥2388 | 557 pgil. 127.6 pg/L Weekly Grab E
feffective Qet, 1, 2024)
| 4-Dioxanc
Phase I Interim Limits* 2388 | 350 pg/l. 802 pg/l. Weekly (irab E
{effective Oct. 1, 2026)
;:lj‘::;‘:';“, 82388 | 21,58 poL. 49.4 yg/L Weekly Grab E
PFAS (ogrL) varipus Footoote 11 Footnote 11 Grab E
Chrome Toxicity '* TGFP3B Monitor and Report Quarterly Compaosite E
Eftluent Pollutant Scan 1 NCO} Monitor and Report Footnote 13 | Footnote (3 E
Hardness' -Total as CaCOx {mg/L) (0900 Monitor and Report Quarterly Composite E

Continued on next page.

Page 3 ot 13



DocuSigh Envelope 1D 79BB04D3-28BD-4633-9873-0ADBEETEAADD

Permit NC0026123

Section A.(1.) Effluent Limitations and Menitoring Requirements continued.

EFFLUENT LIMITS

Monthly Weekly
Average Average

MONITORING REQUIREMENTS

Measurement | Sample Sample
Frequency Type Location?

PARAMETER
Parameter Cade

Daily
Maximum

Dissolved Oxygen {mg/L)

0360 Monitor and Report Variable? Grab | U, DI and D2

Temperature °C

00010 Monitor and Report Variable® Grab | U.Dland D2

Conductivity (umhosicm)

04ney Monitor and Report Varighle? Gmab | U, D1 and D2

Total Phosphorus (mg/L}

CO665 Monitor and Report Monthly* Grab | U, D1and D2

TKN {mgL)

062s Mcnitor and Report Monthly* Grab | U, D1 and D2

NON + NO=-N (mgL)

{1630 Monitor and Report Monthly® Grab | U. D] and D2

Total Nitrogen (mg/L)

CO600 Monitor and Report Monthly? Grmab | U.D1and D2

NHzas N

cCosln Monitor and Report Monthly? Grab | U.Dl and D2

t,4-Dioxane!® (L)

X238y Manitor and Report Monthly? Grab | U, DI and D2

Footnotes:

1.

2,

L8]

The permittec shall submit Discharge Monitoring Reports electronically using NC DWR’s eDMR application system.
See Special Condition A.(9.).

Sample locations I-Influent, E-Efflucnt, U-approximately R00 feet upstream of the discharge, D1-Downstream in
Hasketts Creck at NCSR 2128, D2-Downstream in the Deep River at NCSR 2261. Upstream and downstream samples
shall be grab samples collected 3/week during June, J uly, August. and September and [/weck during the remainder of the
year. Instream sampling requirements are provisionally waived in light of the permittee’s participation in the Upper Cape
Fear River Basin Association, Should participation in the association cease, all instream sampling requirements are
immediately reinstated.

The monthly average effluent BODS5 and Total Suspended Solids concentrations shall not exceed 15% of the respective
influent value (85% removal).

Twice per week sampling must occur on any two non-consecutive days during the calendar week.

The facility shall monitor TRC when using chlorination for disinfection. The Division shall censider all effluent total
residual chlorine values reported below 50 g/l to be in compliance with the permit. However, the permittes shall
continue to record and submit all values reported by a North Carolina certified laboratory (including field certified), even
if' these values fall below 50 pg/l.

For a given wastewater sample, TN = TKN + NO:-N + NO>-N, where TN is Total Nitrogen. TKN is Total Kjeldahl
Nitrogen, and NO»-N and NO»-N are Nitrate and Nitrite Nitrogen, respectively.

Chlorides monitoring shall be performed in conjunction with Chronic Toxicity testing,

The Permittee shall achieve compliance with these limitations by October 1, 2026 and shall follow the Total Silver
compliance schedule detailed in Special Condition A.(4.). Starting on the effective date of this permit, the Permittee shall
perform monthly effluent Monitoring and Reporting for Total Silver.

Samples will be analyzed and reported using sufficiently sensitive test procedures (i.e., methods) approved under 40
CFR part 136 for the analysis of pollutants or pollutant parameters. The Pennittee shall follow the Schedule of
Compliance for 1.4-Dioxane Limitations detailed in Special Condition A.(5.).

. Final 1.4-Dioxane limits will be effective starting Qctober 1, 2028, and last until the NPDES permit is reissued. See

Special Condition A.(5.).

- See Special Condition A.(7.).

Chronic Toxicity (Ceriodaphnia dubia) P/F at 90% with testing in March, June, September, and December. See Special
Condition A.(2.).

. The permittee shall perform three effluent pollution scans during ihe term of this permit. See Special Condition A.(3.).
- Effluent hardness shall be performed in conjunction with testing for hardness dependent metals (cadmium, copper, lead,

nickel, silver, and zinc).

- Instream 1.4-dioxane sampling shall be performed on concurrent days with effluent | 4-dioxane sampling. If the

Penmittee is a member of the Monitoring Coalition Program, sampling for instream 1,4-dioxane may be waived as long
as the Monitoring Coalition samples 1,4-dioxane at the nearest upstreant and downstream locations, at 2 minimum
frequency of monthly, and the Permittee has obtained approval [rom DWR - NPDES Permitting Unit that the upstream
and downstream stations being monitored by the Coalition are representative of the receiving strearn for this discharge. If
the Coalition terminates instream 1.4-dioxane sampling at cither of the approved stations, the Permittee will imediately